
500Wi Unit

Page 1 of 5



EV021012 

 
Page 1 of 4 

500Wi Unit 
Ref #  MFR #  Stock #  Description  Comments  Discontinued 

1  09010298  ‐‐  Engine Assy, 500Wi       

2  09100066  61397  Spark Plug CMR5H, 500Wi       

3  76020  60866  Intake Fan, 500Wi       

4  03030143  62366  M8 Flat Washer, White, Heavy  Fits 500Wi, PH3100Ri, PH4000Ri/E, PH6500Ri    

5  09100024  60922  Starter Cup, 500Wi       

6  68110  ‐‐  Front Exhaust Fan Cover, 500Wi       

7  03050207  69790  M5 X 12 Serrated Flange Bolt       

8  911091  60868  Ignition Coil, 500Wi  Fits 500Wi only    

9  03050324  69907  ST4.8 X 30 Screw       

10  09100025  60931  Recoil Start Assy, 500Wi       

11  03050352  69618  M5 X 20 Screw w/Washer       

12  03060114  ‐‐  Clip Nut       

13  68117  60853  Right Case, 500Wi       

14  03050353  69365  M5 X 30 Screw w/Washer       

15  6868775  60854  Spark Plug Access Cover 500Wi       

16  03050339  69347  M5 X 12 Serrated Flange Bolt  Fits 500Wi, 1000Wi, PH1000i, PH2100PRi, PH2700PRi    

17  10030101  69529  Rocker Switch, Engine/Economy  Fits all models    

18  10030101  69529  Rocker Switch, Engine/Economy  Fits all models    

19  04030286  69531  Rocker Switch Cover  Fits all models  Discontinued 

20  03050319  69360  ST4 X 12 Screw       

21  68629  60860  Indicator Cover, 500Wi       

22  04050135  69377  DC Socket, All Models       

23  04120110  60886  Control Panel, 500Wi  Metal Panel only  Discontinued 

24  71082  60863  Indicator Module  Fits 500Wi only    

25  10010112  60977  Circuit Breaker, DC, 3A  Fits 500Wi only    

26  03050386  60881  ST4 X 12 Screw, White       

27  10010106  60996  Circuit Breaker, AC/DC, 5A  Fits 500Wi, 1000Wi    

28  04130138  69872  120V 20A 5‐20R Single Recept  Single Receptacle    

29  03050352  69618  M5 X 20 Screw w/Washer       

30  09100054  60960  Fuel Tank Cap, 500Wi       

31  09100059  60971  Fuel Tank Sleeve, 500Wi       

32  09100073  60956  Fuel Tank, 500Wi       

33  03080204  60778  10mm Hose Clamp       

34  09020155  ‐‐  Fuel Hose, Fuel Tank       

35  03080202  60779  7mm Hose Clamp       

36  09070212  60041  Frame Grommet  Fits 500Wi, 1000Wi, PH1000i, PH2700PRi    

37  71093  60864  Inverter Assembly, 500Wi       

38  03050361  69793  M6 X 25 Allen Bolt       

39  09100036  60957  Foot, Outer Shroud, 500Wi       

40  03050206  69816  M5 X 8 Serrated Flange Bolt       

41  03060133  69623  M6 Serrated Flange Nut       

42  09100074  ‐‐  Engine Mounting Frame, 500Wi       

43  09100006  60908  Rubber Engine Mount 500Wi  Rubber Engine Mount    

44  09100079  61398  Dipstick O‐Ring, 500Wi       

45  68101  61210  Oil Dipstick, 500Wi       



 
Page 2 of 4 

Ref #  MFR #  Stock #  Description  Comments  Discontinued 

46  62012  60837  Ignition Trigger, 500Wi       

47  03050207  69790  M5 X 12 Serrated Flange Bolt       

48  03050617  69982  Carburetor Stud, M5 x 85       

49  09100012  ‐‐  Carburetor Gasket, 500Wi       

50  09020114  69970  Carburetor Insulator  Fits 500Wi, 1000Wi, PH1000i    

51  09100010  60911  Carburetor Gasket, Manifold       

52  03080203  60781  8mm Hose Clamp       

53  08186006  ‐‐  Fuel Hose, Carburetor, 500Wi       

54  03080212  60793  9mm Hose Clamp       

55  09010162  69407  Fuel Filter  All gas units    

56  09100008  60909  Carburetor, 500Wi  Ruixing    

56  090104008  61214  Carburetor, 500Wi  Keruidi    

57  68103  60840  Air Filter Case, 500Wi       

58  68648  ‐‐  Air Filter Case Fitting, 500Wi       

59  03050135  69975  M3 X 8 Screw       

60  03080203  60781  8mm Hose Clamp       

61  09020140  69416  Hose  Fits 500Wi, 1000Wi, 2000Wi, PH2100PRi, PH6500Ri    

62  03080203  60781  8mm Hose Clamp       

63  03080203  60781  8mm Hose Clamp       

64  08186005  ‐‐  Hose, Fuel Pump       

65  03080212  60793  9mm Hose Clamp       

66  03050323  69362  ST4.8 X 16 Screw       

67  03080202  60779  7mm Hose Clamp       

68  09020233‐1  69421  Hose, Fuel Pump  Fits 500Wi, PH2100PRi    

69  03080203  60781  8mm Hose Clamp       

70  09020226  60906  Vacuum Fuel Pump, 500Wi       

71  03050323  69362  ST4.8 X 16 Screw       

72  09020116  69413  Fuel Valve  Fits all models    

73  03060207  69826  M5 Serrated Flange Nut       

74  09071015  69443  Knob, Fuel Valve (Black)  Fits 500Wi, 1000Wi, 2000Wi    

75  03030141  69603  M4 Flat Washer, White       

76  03050821  69822  M4 X 16 Screw, Black  Fits 500Wi, PH1000i, PH2100PRi, PH4000Ri/E, PH6500Ri    

77  03050339  69347  M5 X 12 Serrated Flange Bolt  Fits 500Wi, 1000Wi, PH1000i, PH2100PRi, PH2700PRi    

78  6868680  60856  Maintenance Cover, 500Wi       

79  68116  60852  Left Case, 500Wi       

80  03050319  69360  ST4 X 12 Screw       

81  68104  60858  Air Filter Cover, 500Wi       

82  09100022  60912  Air Filter Cartridge, 500Wi       

83  03060207  69826  M5 Serrated Flange Nut       

84  09010299  69415  Throttle Fork Spring  Fits all models    

85  09020120  69830  Throttle Fork, All Models  Fits all models    

86  09071005  69973  Step Motor Bracket  Fits 500Wi, 1000Wi, PH1000i    

87  03050350  69617  M4 X 12 Screw w/Washers       

88  09100055  60968  Step Motor, 500Wi       

89  03050347  69364  M3 X 8 Screw w/ Washer       

90  68644  ‐‐  Exhaust Fan Cover, 500Wi       

91  03050339  69347  M5 X 12 Serrated Flange Bolt  Fits 500Wi, 1000Wi, PH1000i, PH2100PRi, PH2700PRi    



 
Page 3 of 4 

Ref #  MFR #  Stock #  Description  Comments  Discontinued 

92  03050353  69365  M5 X 30 Screw w/Washer       

93  03070112  60011  E‐Clip       

94  68107  ‐‐  Front Engine Cover, 500Wi       

95  03050207  69790  M5 X 12 Serrated Flange Bolt       

96  03050319  69360  ST4 X 12 Screw       

97  03080212  60793  9mm Hose Clamp       

98  09040300‐1  ‐‐  Breather Hose  Fits 500Wi only    

99  03080203  60781  8mm Hose Clamp       

100  030701413  ‐‐  T‐Fitting       

101  03080203  60781  8mm Hose Clamp       

102  09020140  69416  Hose  Fits 500Wi, 1000Wi, 2000Wi, PH2100PRi, PH6500Ri    

103  03080212  60793  9mm Hose Clamp       

104  60038  61807  Stator F/Ceramic Mag's, 500Wi       

105  03030126  ‐‐  M5 Flat Washer, Black       

106  03030116  62347  M5 Lock Washer  Fits 500Wi, 2000Wi, PH3100Ri    

107  03050146  ‐‐  M5 X 30  Allen Head Screw       

108  61016  61878  Rotor, Ceramic Magnets 500Wi       

109  03060204  60680  M10 X 1.25 Serrated Flange Nut       

110  6868776  ‐‐  Exhaust Fan, 500Wi       

111  03050221  69350  M6 X 12 Flange Bolt  Fits all models    

112  68108  ‐‐  Rear Engine Cover, 500Wi       

113  09010361  ‐‐  Bridge Rectifier       

114  03050210  ‐‐  M5 X 25 Flange Bolt       

115  03050339  69347  M5 X 12 Serrated Flange Bolt  Fits 500Wi, 1000Wi, PH1000i, PH2100PRi, PH2700PRi    

116  03030116  62347  M5 Lock Washer  Fits 500Wi, 2000Wi, PH3100Ri    

117  03050358  ‐‐  M5 X 20 Allen Bolt       

118  03030116  62347  M5 Lock Washer  Fits 500Wi, 2000Wi, PH3100Ri    

119  03030126  ‐‐  M5 Flat Washer, Black       

120  03050358  ‐‐  M5 X 20 Allen Bolt       

121  03030116  62347  M5 Lock Washer  Fits 500Wi, 2000Wi, PH3100Ri    

122  03030126  ‐‐  M5 Flat Washer, Black       

123  76205  60867  Exhaust Manifold, 500Wi       

124  09100009  60910  Exhaust Manifold Gasket       

125  09100023  60913  Muffler, 500Wi       

126  68113  60851  Exhaust Grill, 500Wi       

127  03050339  69347  M5 X 12 Serrated Flange Bolt  Fits 500Wi, 1000Wi, PH1000i, PH2100PRi, PH2700PRi    

N/S  09060116  61209  Oil Jug (220ml), 500Wi&1000Wi  Fits 500Wi, 1000Wi    

N/S  09060220  69728  Screwdriver and Handle  Fits all models.    

N/S  12339  ‐‐  Oil Drain Pipe, 500Wi  Fits 500Wi only    

N/S  09050163  ‐‐  Owners Man, 500Wi (Spa)       

N/S  09050162  ‐‐  Owners Man, 500Wi (Fre)       

N/S  09050161  ‐‐  Owners Man,500Wi (Eng/Fre/Spa)       

N/S  11030189  61117  Acc Kit, V‐Style, 500Wi  Accessory Kit Fits 500Wi only.    

N/S  09050169  61411  QSG, 500Wi (Spa)  Quick Start Guide, Spanish    

N/S  09070308  69726  Battery Charge Cables, V‐Style  Fits all non backcharging PH models and all Wi Models.    

N/S  050100112  60227  Packaging, 500Wi  Color Carton with Inner Liners    

N/S  11050001  ‐‐  Wrench, Open End 8mm/10mm  500Wi Acc Kit    



 
Page 4 of 4 

Ref #  MFR #  Stock #  Description  Comments  Discontinued 

N/S  09050278  61399  Decal Kit, 500Wi       

N/S  09050168  61408  QSG, 500Wi (Fre)  Quick Start Guide, French    

N/S  09050167  61407  QSG, 500Wi (Eng)  Quick Start Guide, English    

N/S  05010807  60897  Inner Liner, 500Wi     Discontinued 

N/S  0501011111  61003  Color Carton, 500Wi  Use 60227  Discontinued 

N/S  09100064  61212  Spark Plug Socket, 500Wi  Fits 500Wi only    

 


	2012-02-10_500Wi EV Unit.pdf
	2014-04-17_500Wi EV & PL Unit



